O aHuA Rk R
ES|d14=3 CERTIFICATE OF ANALYSIS

KM HBA Test Date: 2023.02.27

Fei 4R Material Description: R TAEERE DEIPA-85%
465 Contract No: 125140

& P72 Customer order No:
AT B /R 82 TH order No/Delivery No: 2110083214/8100163196

A7 HH#H Production Date: 2023. 02. 26
#t5 Batch Number: 8100163196
BREKE Total # of Packages: -
1258, AT Net Weight, kg: 32280. 000KG
A 72 T.J Manufacture plant: LB TERAF
SHANGHAI FUJIA FINE CHEMICAL CO LTD
KT E s R EE bR SN EAE R 77
Parameter Unit Specification Result Method
B CB—55 g e s <50 9 GB/T3143
COLOUR
Koy % <15.0 12.7 GB/T6283
WATER CONTENT
TE % =85. 0 85. 4
ASSAY

Container NO:

Remark:
ol o rE e
Test Conclusion Qualified products
oL Al 1010QM101 H 1%
Inspector Check
M. 021-20670888 Hohb: Lo AR BT X A B R 258 S Pk X Mt 40 & @l 371201&1204 %
TEL: 024-56109152 http://www. jiahua—china. com

Room No. 1201, Building No. 5, No. 258 Jinkang Road, Shanghai, China (200127)



